
UM DSR 125 2018

DC0027

SPECIAL PARTS

52001PZ    Homologated Catalytic Collector

52001PD     Racing Collector

52509PK    Homologated Titanium52509AK    Homologated Aluminium (Carby Cap)52509AKN    Homologated Dark Aluminium (Carby Cap)

52509AO    Homologated Aluminium52509AON    Homologated Dark Aluminium
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3896004 - M8x25 Screw
3640004 - d24 Washer

3640002 - d17 Washer
3048004 - M8 Nut

3896004 - M8x25 Screw

3640002 - d17 Washer
3640004 - d24 Washer

3048004 - M8 Nut



 
PARTI DI RICAMBIO  /  SPARE PARTS 

 
 

52509PK 52509AK 52509AKN 52509AO 52509AON
cod cod cod cod cod

1 Assieme anteriore /  Front assembly 5035503 5035503 5035503 5035503 5035503
2 Corpo Marmitta / Silencer Sleeve 5261235 5257572 5257583 5257572 5257583
3 Assieme Posteriore /  Rear assembly 5009524 5009524 5009524 5009231 5009231
4 Fondello in carbonio /Carbon fibre end cap 5704030 5704030 5704030
5 Materiale fonoassorbente / Sound-absorbant material 5690208 5690208 5690208 5690208 5690208

6A Fascetta di serraggio anteriore / Front strap for Rivets 5495060 5495064 5495064 5495064 5495064
6B Fascetta di serraggio posteriore / Rear strap for Rivets 5495536 5495449 5495449 5495449 5495449
7 Rivetto inox mm 4.8 / Stainless Steel 4.8 mm Rivet 3608011 3608011 3608011 3608011 3608011
8 Rivetto allum.mm.3.0 / Aluminium 3.0 mm Rivet 3608021 3608021 3608021
9 Targhetta Arrow / Arrow Plate 3884078 3884125 3884125 3884078 3884125

18 Fascetta Stringitubo / Hose clip 3080009 3080009 3080009 3080009 3080009
21 Guarnizione di tenuta / Gasket 5660039 5660039 5660039 5660039 5660039

ID DESCRIZIONE / DESCRIPTION

 


